
Document No. Issue Date 

 

Page 
 

 00  1/3 
 

 

 

  

 

 

 

 

 

 

LDV T60 4WD D/Cab 

Grille Guard 

WN-LDV-NBAR-SS-B  

Installation Instruction 

 
 
Thank you very much for choosing our products. 
Please read the installation instruction carefully before using our product and be sure to 
fully understand the contents mentioned above for subsequent installation. 

      In addition, please keep properly the installation instruction for product maintenance in 
future. 

 

Attentions 

 

⚫ The following symbols are used in this installation instruction. 

 

Relevant matters must be obeyed for safety. 
Non-compliance may result in injury or other accidents. 
Please read carefully and obey strictly. 
 
Relevant matters must be obeyed for the smooth installation  
and use. 

 

 

⚫ Non-compliance may cause the problems with vehicle. Please do not install that is not 
recorded in this instruction. 

⚫  Please forgive we are not responsible for any consequences if you install follow your   
individual subjective thoughts. 

  



Document No. Issue Date 

 

Page 
 

 00  2/3 
 

⚫ Product Composition  *Please confirm if it is missing. 
① main body       

(1 piece) 

 

②M10 x 30 Bolt  
(2 piece)  

 

  

   

③M10  Flat  Washer      
(2 pieces) 

   

  

    
           

④M10 lock Washer  
(2 pieces) 

 

    

⑤M8 x 100 Bolt （teeth 30） 

(2 pieces) 

  

    

⑥M8  Flat  Washer 

(4 pieces) 

     

     

⑦M8 lock Washer  
(2 pieces) 

    

   

⑧M8 Nut  
 (2 pieces) 

   

     

⑨Square Washer (40 
x 40 x 5 c/w 8.5 hole)     
(2 pieces) 

 

⑩Tube Spacer (12 ERW x 
52mm)   (2 pieces) 

      

⚫ Installation tools  *Please prepare these tools before installation. 
plum wrench#13 
 

plum wrench#17 

  

⚫ Attentions 
- The labels of fitting procedure inside the thick wire frame is particularly important. Pay attention to them in the 

actual installation. 
- Pay attention to safety during installation. 

Fitting Procedure 

 

 

 
 

 

 

 

 

 

1）Remove centre splash guard (8 x bolts) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

2）Remove the outside splash guard bolts, 

(1 x bolt, 2 x plastic buttons per side) and 
allow guards to hang down. 

 

 

 

 

 



Document No. Issue Date 

 

Page 
 

 00  3/3 
 

      
 

      
 

      
 

      
 

 

 

 

3）Remove the two bumper support brackets 

(1 per side, 2 x bolts per bracket).Remove 
 the outside chassis bolts, one bolt per side, 

 
 
 
 

 
 
 
 
 
 
 

4）Fit bar and loosely secure using M10 bolts 

through bottom mount brackets. 
 
 

 
 

 
 
 
 
 

   5）Slide flat washer, square washer and tube 

spacer onto M8 x 100 bolt. Fit bolt assembly  
(from inside of chassis) through existing hole  
and through alloy mount plate. Fit 8mm flat  
washer, spring washer and nut. Align bar  
with vehicle and tighten bolts. 

Torque settings： M10 bolt – 44Nm 

M8 bolt – 22Nm 
 
 
 

 
 

6） Refit the bumper support brackets, the  

outside splash guards, & the belly pan. 
Trim 60mm off each end of the centre  
splash guard and refit to vehicle (6 x bolts). 

 
  
 
 

  

 

 

 

 

 

 

 

 

 

 

 

  

-  
Check that the kit contents are complete and undamaged prior to installation. Kit contents must be replaced 

with specified accessory components. 

Do not attach the bar to the vehicle using anchorages not intended for this purpose. 

Do not use the bar for any vehicle other than those specified by the bar manufacturer. 

 The use of an alloy polish such as ‘Auto Sol’ is recommended for extra shine, however hot soapy water will 

also clean well. 

  Do not modify the structure of the bar in any way. 

  We recommend that a rust preventative is applied where holes are drilled. 

  The use of an alloy polish such as ‘Auto Sol’ is recommended for extra shine, however hot soapy 

water will 


